& A F &R 4 E A

Larsary
DRAWING OF GENERATOR
LC2500—]
EXEEZETWHRAF

CHONGQING LONCIN INDUSTRIAL CO., LTD.




EH AU (Instruction for use of parts catalogue)

AR AN ga T 785 K LA A BofF:  LC2500-]

This parts catalogue is compiled all service parts for modelsLC2500-J

1. &7
YR E ARG BT AN TR, & YIS RATIBT . N T BRE A F A o 5 E K, @ SEET
R, QAR 0 A RAMEAT R S R AT, WS EE L HIRAFRLEERKR.

When modifications or additions to this parts catalogue are made, a revised edition will be issued at an appropriate time. We
recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts catalo

2. 45 5 1]
ASSY. +ee-e- 'é'ﬁk COMP, «----- gﬂ/a\ R, ----- E L, eeeeee E A. C. eeeeee j{ﬁgﬁ D.C. +e+--- E{)ﬁgﬁ
IN, ceeee- lﬁ/—:h EX, ceeeee :HF/—:h ER. ++--- ﬁﬁ%ﬁ RR, :+-- E%B HEX, +++--- ﬁﬁ

Abbreviations
ASSY, +eeeer Assenbly  COMP. ------ Complete R. eeeeee Right L. eeeeee Left A.C. eeeeee Alternating current
D.C. - Direct current IN, --e--- Inlet EX. eeeee- Exhaust FR. ==---- Front RR.------ Rear HEX. ----- Hexagonal

3. TR

<R \Reyu.
No.) ” B rfon i Erd e, O PR FRIAONDM R EE, MEEsyiimdE. “-

P S VS RRT BV

Required quantity

The number given in the “Reqd. No.” column indicates the quantity of parts used in the section described in that block. Quantities in
() indicates the quantity of D model that is the generator with electric starter. The symbol - means zero.




V543 (CYLINDER HEAD) 14 (CRANK CASE) [t il 4 5 (CRANKCASE COVER)

1k 71 2% (CARBURETOR)

m@z




K4 (FLYWHEEL)

Rk Z%(IGNITION COMP.)

iy

7S JE T %5 (AIR CLEANER)




A&k (CYLINDER HEAD)

= IS Edva =
ﬁ: %P”;zﬁ\% ? A 44 R Description ¥ (Reqd. QTY)
1 120080276-T050 [ 413k HEAD COMP., CYLINDER 1
2 120220008-T040 | Skl s COVER COMP., HEAD 1
3 120250013-T040 |54 3k 26 25 hf 4 PACKING , HEAD COVER 1
4 380740453-T520 |i@S% TUBE , BREATHER 1
5 270960025-T040 |-kiy e PLUG , SPARK 1
6 120150070-T050 |/ T 3k 3% 4 44 GASKET , CYLINDER 1
7 180650065-TO5K | HES 11 %5 5} #4 GASKET , MUFFLER 1
8 380600117-T040 |5Efr4l10X 14 PIN , DOWEL 10x14 2
9 380140215-0003 |/ Skyk = [HIMEFEM6 X 14 BOLT , FLANGE M6x14 4
10 380140336-T040 |75 ff vk == [H] I A4 M8 X 60 BOLT , FLANGE M8x60 4
11 380180095-T520 | X LIZF:6X 96 BOLT, STUD, IN. 6x96 2
12 380180098-T040  |X{ 3228 X 34 BOLT, STUD, EX. 8x34 2




E%14E (CRANKCASE)

= IS Edva =
ﬁ: %P”;zﬁ\% ? A 44 R Description ¥ (Reqd. QTY)
1 110810006-T050  |fh#hisg ik CRANK CASE 1
2 380650334-T040  [jhi325x41.25%6 OIL SEAL 25x41.25x6 1
3 380450514-T040 [*F# & 10x16x1.5 WASHER , DRAIN PLUG10x16x1.5 2
4 110260025-T040  [Z5 12 3EM10x1.25%15 BOLT , DRAIN PLUG M10x1.25x15 2
5 281890001-T040  [HlLyhifgd5e ALART UNIT,OIL 1
6 380140011-0004  [/SASKVEZHIZFEMEX10 BOLT , FLANGE M6x10 1
7 281850150-T040  |Jhf 4k ks OIL LEVEL SWITCH 1
8 380140215-0003  |[/SACLVEZ HIIEFEMEXx14 BOLT , FLANGE M6x14 2
9 171750001-T040 |3 k40 54 GEAR CUP ASSY.,GOVERNOR 1
10 380630137-0002  |#7%6205 BEARING 6205 1
11 380450531-T040 [F#E6x13x1 WASHER 6x13x1 1
12 381350004-T040 |44k PIN , LOCK 1
13 171630001-T040 |3 SHAFT , GOVERNOR ARM 1




H#h% % (CRANKCASE COVER)

= IS Edva =
ﬁf A"\P”;zﬁ\% ? T LR Description ¥ (Reqd. QTY)
1 380140028-0004 |/ kv A HIMEEM8%32 BOLT , FLANGE M8x32 6
2 110820003-T520 |ph#hfh % COVER , CRANKCASE 1
3 110690035-T150  |HLyh R4 CAP ASSY. 1
4 380650334-T040  [jhi325x41.25%6 OIL SEAL 25x41.25%6 1
5 380630137-0002  |#li7&6205 BEARING 6205 1
6 380600120-0001 [ fu448x14 PIN , DOWEL 8x14 2
7 110830007-TO5K |1l 4 2% 25 45 31 PACKING , CASE COVER 1




i %h 35 % (CRANKSHAFT PISTON)

ﬁ: %P”;zﬁ\% ? A 44 R Description ¥ (Reqd. QTY)
1 130070079-T040  |JHZEIRH A RING SET 1
2 380560056-T040  |4442 4 & CLIP, PISTON PIN 2
3 130030083-T050 [} 3& PISTON 1
4 130060031-T040  |}EZE4Y PIN , PISTON 2
5 130180001-T040  |[&EfFiEsse CONNECTING ROD BOLT 2
6 130150039-T040  [3&4T ROD ASSY ., CONNECTING 1
7 380620050-0001 | [m4 KEY 1
8 130290311-T050 | dh4haitE CRANKSHAFT COMP 1




wEhRHHA (STARTER SUBASSEMBLY)

ﬁ: A"\P”ﬁ:ﬁ\% ? T LR Description ¥ (Reqd. QTY)
1 193500008-T040 | F#azhupit STARTER ASSY. 1
2 380020067-T040 |/ Skl g w2 e SCREW , SETTING 1
3 193550003-T040 |1Kzh S jakk GUIDE , RATCHET 1
4 381150342-T040 [/5% SPRING , FRICTION 1
5 193540003-T040  |8xzh L% RATCHET , STARTER 2
6 381160090-T040 |[#% SPRING , RETURN 2
7 193520003-T040  |fi4hse REEL , RECOIL STARTER 1
8 193340018-T040 [#2zhE fvuhss SPRING , RECOIL STARTER 1
9 193560003-T040 |44 AR KNOB , RECOIL STARTER 1
10 193640002-T040  |4vaass = CASE COMP, RECOIL STARTER 1
11 193530004-T040 |44 ROPE 1
12 380450004-0003 |*F#[E6 WASHER 3
13 380140089-0003  [/SAHLVE = HMEFEME%8 BOLT,FLANGE 6x8 3
14 4

380140011-0004

75 A Sk V2 2 T 2 A MG X 10

BOLT,FLANGE 6x10




HERNERHM (STARTER SUBASSEMBLY)
[=] EV:{_\JZ | N . . M. B
ﬁ: *P”ﬁ:ﬁ\% ? AL FR Description & (Reqd. QTY)
15 160210005-T040 K 28 A COVER COMP ., FAN 1
16 193490011-T040 FishH A RECOIL STARTER COMP. 1
17 271660028-T040 BNFFX SWITCH ASSY., ENGINE STOP(OIL ALERT 1




fit S & 48 (GAS DISTRIBUTION ADJUSTMENT)

= IS Edva =
rﬁf A"\P”gttﬁ\% ? T LR Description ¥ (Reqd. QTY)
1 140470001-T040 |5 141502/t NUT , PIVOT ADJUSTING 2
2 140490012-T040 |53 5 it PIVOT , ROCKER ARM 2
3 140460030-T040 |5 |14k ROCKER ARM 2
4 140480012-T040 |=[1iiiEk BOLT, PIVOT , ARM 2
5 140710001-T040  [HEFFIRAIAR A S PLATE ASSY., 1
6 140670004-T040  [#EAF4H& ROD , PUSH 2
7 140690003-T050 |44 LIFTER , VALVE 2
8 140320001-T040 |5 [ 13 %1E RATOTOR , VALVE 2
9 140380017-T040 |5 | ]#A%E e RETAINER , VALVE SPRING 2
10 140340022-T040 || ]y ahss SPRING , VALVE 2
11 140400011-T040  [#43h = SEAL , VALVE STEM 1
12 500550024-T040 |5 ]1&4 VALVE KIT 1
13 140020047-T050 | \"y#pdhsH 4 CAMSHAFT ASSY. 1
14 1

140450022-T040

AEEA S

ROCKER ARM COMP.




B X#544(DIVERSION ASSY.)

= IS Edva =
ﬁf A"\P”;zfl\% ? T LR Description ¥ (Reqd. QTY)
1 380140003-0005 12 M6%20 BOLT , FLANGE , 6x20 1
2 160200011-T040 KN S E PLATE , SIDE 1
3 380140089-0003 IEFEM6%8 BOLT , FLANGE , 6x8 2
4 160190009-T050 s T SHROUD COMP 1




frhE: (CARBURETOR)

= IS Edva =
ﬁ: %P”;zﬁ\% ? A 44 R Description ¥ (Reqd. QTY)
1 170430060-TO5K Ak T 28 2 g PACKING,NTAKE 1
2 170440038-T040 Ak T 2 i PR INSULATOR , CARBURETOR 1
3 170430048-TO5K Ak T 28 2 g PACKING .CARBURETOR 1
4 170430065-T040 Ak T 2R 2 A E GASKET, AIR CLEANER 1
5 170021071-T520 RLES CARBURETOR 1
6 170160039-T520 Ak Il 2 AR CARBURETOR'S NOUMENON 1
7 170180050-T040 Lany VALVE , FLOAT 1
8 381150336-T040 FE % SPRING , VALVE SET 1
9 170280019-T040 oA FLOAT 1
10 170290017-T040 AN PIN , FLOAT 1
11 380840455-T040 22 45 P GASKET , OIL CUP 1
12 170250021-T040 F1 = OIL CUP 1
13 380450539-T040 -5 B GASKET , OIL CUP 1
14 380140353-T040 ﬂﬁj%/{éﬁ@%ﬁ} BOLT , OIL CUP 1




frhE: (CARBURETOR)

ﬁf Z"Qpﬁfﬁ% L T ER At 44 FR Description ¥ (Reqd. QTY)
15 172930001-T040  |yhiAF s b g DRAIN BOLT 1
16 380450577-T040  |johzas 34 B GASKET , DRAIN BOLT 1
17 172920002-T520  |BHX T A4S LEVER ASSY,CHOKE 1




KE(FLYWHEEL)

rﬁf A"\P”gttﬁ\% ? T LR Description ¥ (Reqd. QTY)
1 270020097-T040 T AL Bk FLYWHEEL COMP. 1
2 160180007-T040 %5 FAN COOLING 1
3 193590005-T040 Fosh 4 PULLEY, STARTER 1
4 380370051-T040 N VR L TR R NUT SPECIAL 1




Ak (IGNITION COMP.)

fﬁ: z"ipﬁgrﬁ\% ? T A 44 R Description ¥& (Reqd. QTY)
1 270920162-T040 sk 2 B COIL ASSY., IGNITION 1
2 270950040-T040 K AvFENE CAP ASSY., NOISE SUPPRESSOR 1
3 380140102-0004 N Sy 2L THEAE BOLT, FLANGE 2
4 140280001-0001 R PR A AR CLIP,HARNESS 1




N

-

ZN

BEJEE R (AIR CLEANER)

= IS Edva =
rﬁf A"\P”gttﬁ\% ? T LR Description ¥ (Reqd. QTY)
1 180270003-T525  |# )48 S 4 Kigfe NUT, TOOL BOX SETTING 1
2 180070111-T525 |7 jEss7iiks COVER, AIR CLEANER 1
3 180130123-T525  [#=yEsegEd: FILTER,OUTER 1
4 180330022-T525  |JEith 7 #ERik SEPARATOR,AIR CLEANER 1
5 380370066-0001 [ 2T IZEEM6 NUT,FLANGE 1
6 180280016-T525 [z )k 8L COLLAR,AIR CLEANER 1
7 170430065-T040  [fk il 5835 4t 4 PACKING,AIR CLEANER 1
8 180020311-T525 |[=zsjese AIR CLEANER 1




WE ] RSE(CONTROL SYSTEM)

ﬁf A"\P”;zfl\% ? T LR Description ¥ (Reqd. QTY)
1 380140011-0004  [3: 2 i #M6%10 BOLT, FLANGE, 6x10 2
2 171600003-T520 |3k pa s SPRING, GOVERNOR 1
3 380250002-T040 | Jy 3k o B 5 hB4T BOLT, QUADRATE HEAD 1
4 171620001-T040 | 7 48 ARM, GOVERNOR 1
5 380370048-0001 |y %[ FEM6 NUT, FLANGE 1
6 171610006-T520 |45 118 fr gk SPRING, THROTTLE RETURN 1
7 171590004-T040 [y I 4T ROD, GOVERNOR 1
8 171680004-T520 [y JHEEN TR & RETAINER, CONTROL ASSY. 1
9 171660001-T040 |35 [R5 SPRING 1
10 380200017-0005 |+ 74t Li2%TM5x35 SCREW , 5x35 1




HER (MUFFLER)

= IS Edva =
fﬁ: %Pngr{ttﬁ\% ? A 44 FR Description ¥#= (Reqd. QTY)
1 180690113-T52R VH 5 2R MUFFLER COMP 1
2 180571423-T52R Y 5 2 ELK MUFFLER ASSY. 1
3 380140125-0002 IZFEM8X25 BOLT M8X25 1
4 380370007-0004 12 M8 NUT M8 3




25

L)

8

PRI A8 (FUEL TANK)
= IS Edva =
ﬁ: %P”;zﬁ\% ? A 44 R Description ¥ (Reqd. QTY)
1 170490890-T52R |45 44 TANK COMP., FUEL 1
2 170870101-T611 |Jhifa% CAP COMP.,FUEL FILLER 1
3 170720011-T611  |JRydi e FILTER, FUEL TANK 1
4 170980081-T251 [y FF2% COCK COMP., FUEL 1
5 380450444-0002  [F#@p6x@25%2 WASHER®6x(p25%2 6
6 170710014-T520  [yh4G 0= e 4 COLLAR, TANK CUSHION 6
7 170700125-0001 [JhiffE R E RUBBER, FUEL CUSHION 6
8 380140103-0004  [/SAvE = HIEHEM6EX%25 BOLT, FLANGE, 6x25 6
9 380950188-0001 |43k CLIP, TUBE 2
10 380750506-T53A  |JiE4x8x330 TUBE, FUEL 1
11 170010017-T350  |phidyjeys o2 STRAINER,FUEL 1
12 380750507-T53A |4 TUBE, FUEL 1




4R (CONTROL PANEL)

fﬁ: %Pngr{ttﬁ\% ? A 44 FR Description ¥#= (Reqd. QTY)
1 380930032-T560 [:&fizkk GROMMET 1
2 271950018-T52R |5 =% CASE,CONTROL PANEL 1
3 271290033-T520 |3 ipifgdroe PROTECTOR, CIRCUIT 1
4 271290033-T520 |3 ifsdr o PROTECTOR, CIRCUIT 1
5 271920001-T566 |33tk RECTIFIEER BRIDGE 1
6 272080001-T523  [iF#dsst POST,ARODE 1
7 272090001-T523  [fadkdeskss POST,CATHDE 1
8 271890022-T560  |HiJEfd pesd & SOCKET 1
9 271860104-T52R ¥4l iR CONTROL PANEL 1
10 281910009-T520 |HiEE VOLTMETER 1
11 271851124-T52R |4 AR 214 CONTROL PANEL ASSY 1




HLZE B B(FRAME)
fﬁ: %P”;zﬁ\% ? A 44 R Description ¥ (Reqd. QTY)
1 300720215-T52R  |#L28 4 FRAME COMP 1
2 300790001-T520 | EMLZE i RUBBER, RIGHT BOTTOM 2
3 380140215-0003  |/N i Skyk = M EFEMEx14 BOLT , FLANGE M6x14 4
4 300780001-T520 [ #1422 RUBBER, LEFT BOTTOM 2
5 380370007-0004  [iZF}EMS NUT, FLANGE 8
6 300770005-0001 [ #1282 e RUBBER , SHOCK ABSORBER 4
7 300710057-T520 |zsykss<am STAY, AIR CLEANER 1
8 380140215-0003 |7k HIEFEMEx14 BOLT , FLANGE M6x14 3
9 170650017-T52R  |yhifg 28 FUEL TANK BRACKET 1
10 381630001-T560  |[us GASKET 1
11 272980006-T525  [imAlfeh 2k GOUND LINE 1
12 272030006-T501 |4 F204 TERMINALI SET,EARTH 1
13 380140333-0004 [#Zi:M6x18 BOLT 6X18 1




FELAL& J3% (ROTOR. STATOR)

= IS Edva =
ﬁ: %P”;zﬁ\% ? A 44 R Description ¥ (Reqd. QTY)
1 660080284-T52R  |H ALt ALTERNATOR PARTS 1
2 660120002-T520 |@iki BRUSH ASSY 1
3 380450524-T520 |34 WASHER,PLAIN 1
4 380070291-T52R [Nk i24e BOLT , HEX 1
5 660010001-T520 |H#l )5 % HOUSING,RR 1
7 380140346-T530 |/ ki L gk BOLT,FLANGE 4
8 660150109-T512 |85 REGULATOR ASSY., VOLTAGE 1
9 380900061-T560 |§™: TIE,CABLE 1
10 660020005-T520 | HLJG 02 (BkD COVER,GENERATOR 1
11 380140167-0002 |/ kik L Mg BOLT,FLANGE 4
12 660030001-T520  [Ha#l34He PLATE, GUARD 1




